
Santa Barbara County IRWM Plan 2013 
South Coast Recycled Water Development Plan

December 2013

Final Report



 South Coast Recycled Water Development Plan  
  

Acknowledgements 
The following agencies and team members participated in the development of this regional project report: 

Agency Members: 
Carpinteria Sanitary District 
Craig Murray 
Mike Mudugno  

Carpinteria Valley Water District 
Charles Hamilton 
Bob McDonald 

City of Santa Barbara 
Rebecca Bjork 
Theresa Lancy 
Alison Jordan 

County Water Agency 
Bret Stewart 
Matt Naftaly 

Goleta Sanitary District 
Kathleen Werner 

Goleta Water District 
Chris Rich 
Brooke Welch 

Goleta West Sanitary District 
Mark Nation 

Heal the Ocean 
[...]
handling, site work, piping, and electrical components as well. For both unit costs, additional 
implementation (planning, engineering, etc.) and contingency costs will be applied as part of the total 
project cost estimates. However, O&M costs for MF/RO units tend to be much higher than tertiary 
process because of the need to replace membranes periodically and the higher energy and chemical needs. 

6.3 Treatment Plant Improvement Needs 
A summary of the existing south coast WWTPs and future treatment needed to serve recycled water is 
shown in Table 6-1.  Each plant is discussed in more detail in the following sections.  

 December 2013  6-2 
 



 South Coast Recycled Water Development Plan Chapter 6 - Wastewater Treatment Plant Needs 
  

Table 6-1: Existing Wastewater Treatment Plants and their Treatment 

Wastewater 
Treatment Plant 

Existing 
Treatment Near-Term Needs Long-Term Needs 

Goleta WWTP Tertiary None None 

El Estero WWTF Tertiary Install MF/RO units in place 
of existing filters. 

None 

Montecito WWTF Secondary None planned Expand to Tertiary treatment. 
If agriculture is served, 
MF/RO will also be needed 

Summerland 
WWTP 

Tertiary Exploratory Exploratory 

Carpinteria WWTP Secondary None planned Expand to tertiary treatment. 
If agriculture is served, RO 
will also be needed 

 

As discussed in Chapter 3, treatment and effluent quality requirements are dependent upon the proposed 
type of water reuse. Tertiary treated recycled water can be used for landscape irrigation and cooling 
towers. Advanced treated recycled water, may be utilized for more types of reuse with fewer restrictions, 
such as food crops.  

6.3.1 Goleta WWTP 
The Goleta WWTP has a secondary capacity of 4.0 MGD and a tertiary capacity of 3.0 MGD. Currently 
1.1 MGD of recycled water is being produced on average annually.  GSD is currently expanding its 
secondary process system, but GSD does not have any plans to expand its tertiary process in the near-
term. Expansion of the tertiary processes would depend on the GWD recycled water demand. As stated in 
Chapter 5, there is a potential recycled water demand of 1.9 MGD in the long-term (including existing 
demands), which could likely be served within the existing capacity of Goleta WWTP’s current tertiary 
treatment levels during peak demand periods. Therefore, no further tertiary expansions are likely needed 
to meet the potential future reuse demands. 

The existing recycled water system can produce up to 3 MGD of tertiary effluent for recycling. However, 
the ability to fully utilize recycled water is limited by recycled water use patterns, which are typically 
condensed into a 12- rather than a 24-hour period, and is limited by recycled water delivery and storage 
capacity and the end user demand for recycled water. Expansion of GWD’s recycled water system is 
possible without further upgrades to the Goleta WWTP. However, a major expansion or increase in 
demand could require additional storage capacity at the plant or out in the system and additional treatment 
if demands exceeded 3 MGD. 

Currently, TDS levels of the tertiary treatment are 1,200 milligrams per liter (mg/L). The high TDS level 
is mainly due to individual water softeners. The main water softener company, Rayne, previously 
discharged to the Goleta WWTP but currently discharges to surface water that ends up in the ocean. The 
RWQCB is planning to change their permit, and depending on the permit revision, GSD may have to 
reexamine the impact of any additional TDS. 

In the Goleta area, there could be the potential to use recycled water for agricultural irrigation in the 
northern part of Goleta. To serve recycled water to these potential users, the salinity would need to be 
greatly reduced to meet agricultural water quality needs.  The most common and cost effective approach 
would be to install MF/RO units to reduce the TDS levels. The use of MF/RO would also eliminate nearly 
all the pathogens and most of constituents of emerging concern.  Given the demand location and size, 

 December 2013  6-3 
 



 South Coast Recycled Water Development Plan Chapter 6 - Wastewater Treatment Plant Needs 
  

storage capacity would also be needed. When the Goleta WWTP was built, space was reserved for future 
RO units and currently there are flanges in place for expansion.  However, the high cost to treat, add 
additional distribution lines, and construct storage facilities would create a significantly higher cost for 
the recycled water that would need to be greatly subsidized to be equitable with current water costs, 
which are very low due to the use of groundwater and non-potable irrigation water in the area.   

6.3.2 El Estero WWTF  
The El Estero WWTF is owned and operated by the City of Santa Barbara and provides full secondary 
treatment and tertiary treatment for its recycled water flows, in conformance with Title 22. El Estero 
tertiary capacity is 4.4 MGD and recycled water production flows are 0.6 MGD on a year-round basis 
with a maximum month demand of 1.5 MGD. The disinfection system is currently limited to 2.2 MGD.  
However, at present the City’s recycled water facility is not operational. 

According to current regulations, recycled water produced by the City of Santa Barbara is suitable for 
industrial reuse, toilet flushing applications, and irrigation applications. Distributed recycled water 
consists of a blend of tertiary treated effluent with potable water to:  

• Maintain chloride levels below 300 mg/L during the irrigation season 
• Maintain TDS levels below 1,500 mg/L 
• Maintain blended water turbidity at 2.0 NTU or less (Title 22) 

The City of Santa Barbara’s goal is to be able to deliver recycled water to its customers, without blending, 
for economic, regulatory and water supply reasons. Currently, tertiary effluent from El Estero WWTF is 
not able to meet its permit requirements without blending with potable water because of high turbidity 
and TDS level in the wastewater. A significant amount of the high TDS levels is due to the use of 
individual water softeners in the area.  In addition, the plant currently has safety and access constraints, 
confined space entries issues, and corrosion, which has compromised structural integrity and caused 
process shutdown. The City of Santa Barbara is also concerned with high TDS, pathogens, and emerging 
contaminants.  As part of the City’s 2009 Study, several options for addressing these problems were 
initially identified. Subsequently, the City looked at several options ranging from rehabilitation of the 
existing filters to replacing the filters, including with MF.  With the need to reduce TDS levels in the 
recycled water supply and to eliminate the blending of potable water, the City also looked at several 
demineralization options. Based on a 20-year life-cycle cost assessment of these options, the City 
concluded that replacing the existing filters with full MF and partial RO was the best approach, with the 
advantages of utilizing MF being: 

• More reliability with variable effluent quality 
• More effective removal of contaminants 
• Easier to operate 
• Allows subsequent technologies to be used (RO/UV) 

Therefore, an upgrade to full MF and partial RO was recommended, and a $9.5 million project to upgrade 
the tertiary treatment (upgrading the tertiary filters) is currently in pre-design. Design will start in 2014 
and construction is planned for 2016.   The water quality goals for this project are to produce an effluent 
with TDS less than 1000 mg/L and chlorides less than 300 mg/L. This project would also eliminate 
pathogens and significantly reduce or eliminate nearly 100% of the CECs).  

With the expansion and the tertiary upgrades, blending recycled water with potable water will no longer 
be needed. The City of Santa Barbara’s current plan is to produce and use a total 1,400 AFY of recycled 
water by 2030. Of this total use, 1,100 AFY would serve existing and new recycled water customers and 
300 AFY would be for internal plant use.  The treatment capacity needs of the potential reuse projects 
identified in this plan should fit within the planned capacity of the upgraded treatment plant, such that no 
further treatment expansions will be needed. 

 December 2013  6-4 
 



 South Coast Recycled Water Development Plan Chapter 6 - Wastewater Treatment Plant Needs 
  

6.3.3 Montecito WWTP 
The Montecito WWTP has a secondary capacity of 1.5 MGD. Currently, Montecito WWTP secondary 
flow rate is averaging approximately 0.9 MGD.  To produce recycled water, the Montecito WWTP would 
need to expand treatment beyond secondary to tertiary levels.  This would require the addition of a 
filtration process, such as sand filters and a disinfection process, typically chlorination.   

According to Metcalf & Eddy 2001 Report, Cost of Tertiary Wastewater Treatment for Southern Santa 
Barbara County, commissioned by Heal the Ocean, Santa Barbara, the addition of tertiary filters would 
generate extra solids and reduce aeration time due to the return flow.  This could require the addition of a 
second aerobic digester and a dissolved air flotation solids thickener. Additional analysis is required to 
confirm these needs.  The average daily flow at the Montecito WWTP is currently 0.9 MGD. To upgrade 
to tertiary levels, the estimated cost is $3M.   

To serve recycled water to potential agricultural users, an MF/RO process or blending with potable water 
would be needed to reduce the TDS levels to acceptable water quality levels for the user.  An MF/RO 
process would not likely require a tertiary filter, so the estimated cost for a 0.9 MGD MF/RO system is 
$3.6 M. While the capital costs for a MF/RO system are comparable to a tertiary filter, note that the 
operational and maintenance costs are substantially higher. 

6.3.4 Summerland WWTP 
The Summerland Sanitary District operates and maintains a 0.3 MGD tertiary treatment plant to 
biologically and chemically process wastewater. Wastewater treatment processes at the facility includes 
primary clarifier, activated sludge aeration basin, secondary clarifier, chlorination contact chamber, 
tertiary sand filter, and dechlorination basin. Effluent is discharged into the Pacific Ocean via a dedicated 
outfall and there are currently no recycled water customers. The sanitary district has made attempts to get 
grants for a recycled water feasibility study, so far without success, but the District’s board of Directors 
still entertains a goal of providing recycled water to the Montecito Water District. Summerland Sanitary 
District is also examining advanced treatment processes, such as RO, to effectively remove boron and 
ensure a usable recycled water supply.  

Although the plant has a tertiary filtration unit, according to Heal the Ocean’s 2001 Metcalf & Eddy 
Report, some improvements are necessary to produce recycled water at required Title 22 levels. The plant 
currently has one filter, which is in line after the disinfection process.  Title 22 standards require that the 
disinfection occur after the filters. In addition, to improve system reliability, a second filter is needed to 
be able to produce recycled water during backwash or maintenance periods.  Along with those 
improvements, the 2001 Study also recommended the installation of a pre-manufactured continuous 
filtration unit and additional piping to re-route water from the existing secondary  system to the filtration 
unit and then to the chlorination and de-chlorination systems.  The average daily flow at the Summerland 
WWTP is currently 0.14 MGD. To upgrade to tertiary levels, the estimated cost is $500K. 

6.3.5 Carpinteria WWTP 
The Carpinteria WWTP has a secondary capacity of 2.5 MGD. Currently, the influent flow rate at the 
Carpinteria WWTP is averaging approximately 1.4 MGD. The treatment plant provides secondary 
treatment and chemical disinfection of collected wastewater prior to discharge into the Pacific Ocean via 
a dedicated outfall pipe. 

To produce recycled water, the Carpinteria WWTP would need to add filtration and disinfection 
processes to meet Title 22 criteria. Adequate space at the facility is available to implement a recycled 
water project that could potentially scale up to provide tertiary treatment for the full volume of secondary 
effluent produced.  A project of this magnitude may require the use of membrane technologies (in lieu of 
conventional gravity filtration) and/or the use of UV disinfection to achieve a site layout that fits within 
the existing plant footprint.  A smaller scale project would allow for greater flexibility and would allow 
continued use of chemical disinfection with new or expanded chlorine contact tank capacity.  If on-site 

 December 2013  6-5 
 



 South Coast Recycled Water Development Plan Chapter 6 - Wastewater Treatment Plant Needs 
  

recycled water storage is required for diurnal storage, a clearwell should also be considered in the site 
layout and consideration of available area within the plant for recycled water system improvements. The 
estimated cost for the tertiary and disinfection process improvements is $4.6M for the 1.4 MGD capacity 
system.  The estimated cost for the tertiary and UV process improvements is $4.6 M for the 1.4 MGD 
capacity system. 

To serve recycled water to potential agricultural users, an MF/RO demineralization process, or a potable 
water blending scheme, would be needed to reduce TDS levels to acceptable water quality levels for end 
users.  A significant amount of the high TDS levels is due to the use of individual water softeners in the 
area. An MF/RO process would not likely require a tertiary filter, so the estimated cost for a 1.4 MGD 
MF/RO system is $5.6 M. While the capital costs for an MF/RO system are comparable to a tertiary filter, 
note that the operational and maintenance costs are substantially higher. 

Agricultural users are currently pretreating their potable water before irrigating flowers and vegetables 
due to high TDS levels in the raw/potable water supplies.  These users have agricultural crops that are 
sensitive to TDS.  While serving recycled water to these users would entail higher treatment costs, one 
benefit to such a project would be the avoided costs that the users currently incur for pre-treating their 
current water supplies.  Actual benefits were not quantified as it is not known how much pretreatment is 
currently being practiced nor what the user-end costs are. 

 

 

 December 2013  6-6 
 



 South Coast Recycled Water Development Plan Chapter 7 - Distribution Needs 
   

Chapter 7 Distribution Needs 
This chapter presents the conveyance, storage, and pumping needs to provide recycled water to potential 
customers. Distribution system needs are broken into three categories: 

• Existing system improvements: previously identified upgrades needed for existing reuse 
systems  

• Near-term improvements: improvements identified by agencies in previous studies or in this 
plan that are necessary for expansion of systems in the near-term planning period 

• Long-term improvements: improvements identified primarily by this plan and through agency 
input or previous long-term studies that would create new recycled water systems or significantly 
expand existing system in the long-term planning horizon 

7.1 Criteria 
Design criteria were developed to help identify the near- and long-term distribution improvements and to 
evaluate potential alternatives. Criteria for peaking of flows, pipeline sizing, storage, pumping facility 
needs are summarized in Table 7-1. 

Table 7-1: Facilities Development Criteria and Hydraulic Criteria 
Item Value Units/Notes 
Pipeline  

 
  

Max Pressure 200 psi (greater than 12-inch diameter) 
Max Pressure 140 psi (12-inch diameter or less) 
Min Pressure 40 psi 
Existing Reuse System Pressures  60 psi (assumed if lateral branch is created) 
Elevations are based on DEM shape file and from Google Earth 